


 2907 Parts List

Item Part # Description Qty
1 2900-323 Main Frame, WA, 7 1
2 1916-122 Axle, 7 Roller 1
3 1916-303 End Cap, Axle, WA 2
4 1916-304 Bearing Hangers 4
5 1916-136 Bearing, Bronze, Axle 4
6 61-021 Grease Zerk, 1/8" x 1-3/4" 4
7 2900-326 Wheel, End, Double 2
8 Not Used on 2907
9 2900-314 Wheel Unit, 3, Center 1
10 1916-193 Pin, Lift, Btm 3-point, Cat 3 2
11 1916-192 Pin, Lift, Top 3-point, Cat 3 1
12 2900-309 Center Weight Box 2
13 2900-325 Small Weight Box 2
14 65-008 Half Nut 1/2" NC 16
15 65-025 1/2" x 1-1/4" Gr 8 NC 2
16 65-026 1/2" Heavy Lock Washer 18
17 61-027 Shaft Collar, 1/2" 2
18 66-012 5/8" x 1-3/4" Gr 8 NC 4
19 66-002 Lock Washer, 5/8" 4
20 65-024 1/2" x 1-3/4" Gr 8 NC 16
21 65-027 1/2" Heavy Hex Nut NC 16
22 1916-309 Jackstand, CW 2
23 1916-310 Jackstand, CCW 2
24 61-026 5/8 x 5 Hi-Vis Detent Pin 4
25 70-001 1-1/4" x 6-1/2" Gr 8 1
26 70-002 1-1/4" Lock Washer 1
27 70-003 1-1/4" Hex Nut Gr 8 1
28 1916-195 Spacer, Top 3-point, Cat 3 2
29 1916-196 Spacer, Top Link Bracket, Cat 3 1
30 1916-194 Spacer, 3-point pin, Lower, Cat 3 4
31 2900-320 Lower 3 Point Hitch WA Cat 3 2
32 2900-321 Upper 3 Point Hitch WA Cat 3 1
33 2900-228 Chain, Small Box 4
34 2900-230 Chain, Center Box Front, 25 Links 2
34 2900-229 Chain, Center Box Rear, 27 Links 2
35 67-011 Cap Screw, Hex, 3/4-10 x 1 3/4 Yellow Zinc ( Grade 8) 18



 2907 Parts List

36 67-009 Lock Washer, 3/4/ Yellow Zinc ( Grade 8) 18
37 67-010 Nut, Hex, 3/4 - 10 Yellow Zinc (Grade 8) 18
38 64-035 Cap Screw, Hex, 3/8 - 16 x 2 1/4 Yellow Zinc (Grade 8)2
39 64-034 Cap Screw, Hex, 3/8 - 16 x 4 Yellow Zinc (Grade 8)1
40 64-036 Cap Screw, Hex, 3/8 - 16 x 4 1/2 Fully Threaded YZ (Grade 8)1
41 65-032 Cap Screw, Hex, 1/2 - 13 x 2 1/2 Yellow Zinc (Grade 8)1
42 65-033 Washer, 1/2", SAE Yellow Zinc (Grade 8) 2
43 65-026 Lock Washer, 1/2" Heavy Yellow Zinc 1
44 65-029 Cap Screw, Hex, 1/2 x 4 UNC Plain 1
45 2900-214 Washer Hold Down Anchor 4
46 64-028 Nut, Hex, 3/8 - 16, Reversable Lock 3
47 64-009 Nut, Hex, 3/8 UNC 2



 2909 Parts List

Item Part # Description Qty
1 2900-322 Main Frame, WA, 9 1
2 1916-502 Axle, WA, 9 1
3 1916-303 End Cap, Axle, WA 2
4 1916-304 Bearing Hangers 4
5 1916-136 Bearing, Bronze, Axle 4
6 61-021 Grease Zerk, 1/8" x 1-3/4" 4
7 2900-312 Wheel, End, Single 2
8 2900-327 Wheel Unit, 2, inboard, 9 2
9 2900-314 Wheel Unit, 3, Center 1
10 1916-193 Pin, Lift, Btm 3-point, Cat 3 2
11 1916-192 Pin, Lift, Top 3-point, Cat 3 1
12 2900-309 Center Weight Box 2
13 2900-324 Medium Weight Box 2
14 65-008 Half Nut 1/2" NC 16
15 65-025 1/2" x 1-1/4" Gr 8 NC 2
16 65-026 1/2" Heavy Lock Washer 18
17 61-027 Shaft Collar, 1/2" 2
18 66-012 5/8" x 1-3/4" Gr 8 NC 4
19 66-002 Lock Washer, 5/8" 4
20 65-024 1/2" x 1-3/4" Gr 8 NC 16
21 65-027 1/2" Heavy Hex Nut NC 16
22 1916-309 Jackstand, CW 2
23 1916-310 Jackstand, CCW 2
24 61-026 5/8 x 5 Hi-Vis Detent Pin 4
25 70-001 1-1/4" x 6-1/2" Gr 8 1
26 70-002 1-1/4" Lock Washer 1
27 70-003 1-1/4" Hex Nut Gr 8 1
28 1916-195 Spacer, Top 3-point, Cat 3 2
29 1916-196 Spacer, Top Link Bracket, Cat 3 1
30 1916-194 Spacer, 3-point pin, Lower, Cat 3 4
31 2900-320 Lower 3 Point Hitch WA Cat 3 2
32 2900-321 Upper 3 Point Hitch WA Cat 3 1
33 2900-227 Chain, Medium Weight Box, 31 Links 4
34 2900-230 Chain, Center Box Front, 25 Links 2
34 2900-229 Chain, Center Box Rear, 27 Links 2
35 67-011 Cap Screw, Hex, 3/4-10 x 1 3/4 Yellow Zinc ( Grade 8) 18



 2909 Parts List

36 67-009 Lock Washer, 3/4/ Yellow Zinc ( Grade 8) 18
37 67-010 Nut, Hex, 3/4 - 10 Yellow Zinc (Grade 8) 18
38 64-035 Cap Screw, Hex, 3/8 - 16 x 2 1/4 Yellow Zinc (Grade 8)2
39 64-034 Cap Screw, Hex, 3/8 - 16 x 4 Yellow Zinc (Grade 8)1
40 64-036 Cap Screw, Hex, 3/8 - 16 x 4 1/2 Fully Threaded YZ (Grade 8)1
41 65-032 Cap Screw, Hex, 1/2 - 13 x 2 1/2 Yellow Zinc (Grade 8)1
42 65-033 Washer, 1/2", SAE Yellow Zinc (Grade 8) 2
43 65-026 Lock Washer, 1/2" Heavy Yellow Zinc 1
44 65-029 Cap Screw, Hex, 1/2 x 4 UNC Plain 1
45 2900-214 Washer Hold Down Anchor 4
46 64-028 Nut, Hex, 3/8 - 16, Reversable Lock 3
47 64-009 Nut, Hex, 3/8 UNC 2



 2911 Parts Lists

Item Part # Description Qty
1 2900-311 Main Frame, WA, 11 1
2 1916-602 Axle, WA, 11 1
3 1916-303 End Cap, Axle, WA 2
4 2900-310 Bearing Hangers 4
5 2900-136 Bearing, Bronze, Axle 4
6 61-021 Grease Zerk, 1/8" x 1-3/4" 4
7 2900-312 Wheel, End, Single 2
8 2900-313 Wheel Unit, 3, side, 11 2
9 2900-314 Wheel Unit, 3, Center 1
10 2900-222 Pin, Lift, Btm 3-point, Cat 3 2
11 1916-192 Pin, Lift, Top 3-point, Cat 3 1
12 2900-309 Center Weight Box 2
13 2900-308 Large Weight Box 2
14 65-008 Half Nut 1/2" NC 24
15 65-025 1/2" x 1-1/4" Gr 8 NC 2
16 65-026 1/2" Heavy Lock Washer 18
17 61-027 Shaft Collar, 1/2" 2
18 66-012 5/8" x 1-3/4" Gr 8 NC 4
19 66-003 Lock Washer, 5/8" 4
20 65-024 1/2" x 1-3/4" Gr 8 NC 16
21 65-027 1/2" Heavy Hex Nut NC 16
22 1916-309 Jackstand, CW 2
23 1916-310 Jackstand, CCW 2
24 61-026 5/8 x 5 Hi-Vis Detent Pin 4
25 70-001 1-1/4" x 6-1/2" Gr 8 1
26 70-002 1-1/4" Lock Washer 1
27 70-003 1-1/4" Hex Nut Gr 8 1
28 1916-195 Spacer, Top 3-point, Cat 3 2
29 1916-196 Spacer, Top Link Bracket, Cat 3 1
30 1916-194 Spacer, 3-point pin, Lower, Cat 3 4
31 2900-320 Lower 3 Point hitch WA Cat 3 2
32 2900-321 Upper 3 Point Hitch WA Cat 3 1
33 2900-226 Chain, Large Weight Box, 39 Links 4
34 2900-230 Chain, Center Box Front, 25 Links 2
34 2900-229 Chain, Center Box Rear, 27 Links 2
35 67-011 Cap Screw, Hex, 3/4-10 x 1 3/4 Yellow Zinc ( Grade 8) 18



 2911 Parts Lists

36 67-009 Lock Washer, 3/4/ Yellow Zinc ( Grade 8) 18
37 67-010 Nut, Hex, 3/4 - 10 Yellow Zinc (Grade 8) 18
38 64-035 Cap Screw, Hex, 3/8 - 16 x 2 1/4 Yellow Zinc (Grade 8)2
39 64-034 Cap Screw, Hex, 3/8 - 16 x 4 Yellow Zinc (Grade 8)1
40 64-036 Cap Screw, Hex, 3/8 - 16 x 4 1/2 Fully Threaded YZ (Grade 8)1
41 65-032 Cap Screw, Hex, 1/2 - 13 x 2 1/2 Yellow Zinc (Grade 8)1
42 65-033 Washer, 1/2", SAE Yellow Zinc (Grade 8) 2
43 65-026 Lock Washer, 1/2" Heavy Yellow Zinc 1
44 65-029 Cap Screw, Hex, 1/2 x 4 UNC Plain 1
45 2900-214 Washer Hold Down Anchor 4
46 64-028 Nut, Hex, 3/8 - 16, Reversable Lock 3
47 64-009 Nut, Hex, 3/8 UNC 2


